

ACEROS CORSA, S.A. DE C.V.

AV. DE LA PRESA No. 2 FRACCIONAMIENTO IND. LA PRESA
C.P. 54187 TLALNEPANTLA. EDO. DE MEXICO
TEL.: 5062-1916 FAX: 5586-8138
www.aceroscorsa.com



Sold To: GERDAU CORSA S A P I DE C V

Date: 10/02/2011

P.O.: P1814.815.833
Invoice: NAL00989
Shipped To: Km. 3 Carretera Mexico-Cd.
Sahagun S/N TEPEAPULCO, 43970

Certified to ASTM - A6 / 2006
MILL TEST REPORT

Heat	Size	ASTM	Length	tons	# bcls	# Pieces	Total Pieces	Chemical												Mechanical Properties				
								% C	% Mn	% P	% S	% Si	% Cu	% Cr	% Ni	% Sn	% Nb	% V	% Mo	Tensile PSI	Yield PSI	Elong % 8		
58731	Round Bar 3/4"	A36/A36M05	6.10	10.245	5	150	750	0.180	0.780	0.016	0.038	0.250	0.250	0.170	0.090	0.020	0.000	0.002	0.019	71,800	49,800	23.20		
58850	Round Bar 1 1/4"	A36/A36M05	6.10	14.420	7	54	378	0.160	0.820	0.010	0.030	0.240	0.230	0.130	0.080	0.010	0.000	0.000	0.019	74,000	48,800	21.10		
																				73,200	48,000	20.40		

MELTED AND MANUFACTURED IN MEXICO

Fernando Rivera Gutierrez
Aceros Corsa, S.A. de C.V.